

Test Report

Report No.: FLSZE000082200001E

Page 1 of 3

Customer: CSP INC

Address: 8248 W. ORANGE DR GLENDALE, AZ 85303 USA

Report on the submitted sample(s) said to be:

Sample Name : PIRATE MUG
Client Specified Age Grading : 3+
Item No. : 10-212
Country Of Origin : China
Buyer : Kids'Korner
Sample Received Date : May 08,2012
Sample Tested Date : May 08,2012~May 14,2012

Test Requested: As specified by client, in accordance with the American Food and Drug Administration Compliance Policy Guides 7117.06(2005) and 7117.07(2005), for extractable Lead and Cadmium.

Test Method: With reference to ASTM C 738-94 (Reapproved 2006), Lead and Cadmium Extracted from Glazed Ceramic Surfaces.

Test Component(s): Color ceramic mug

Test Result(s): Please refer to the following page(s).

Test Conclusion: The test item(s) of the submitted sample(s) comply with the extractable lead and cadmium requirements stated in the American Food and Drug Administration Compliance Policy Guides 7117.06(2005) and 7117.07(2005).

Tested by

SKY

Reviewed by

Betty

Approved by

Bin Wang

Date

May 14, 2012

Bin Wang
Approved Signatory



Test Report

Report No.: FLSZE000082200001E

Page 2 of 3

Test Result(s):

No.	Extract volume (mL)	Lead (mg/L)	Cadmium (mg/L)
1	300	N.D.	N.D.
2	300	0.1	N.D.
3	300	N.D.	N.D.
4	300	N.D.	N.D.
5	300	0.1	N.D.
6	300	N.D.	N.D.
MDL		0.1	0.01
Limit		0.5	0.5

- Note(s):
1. MDL = Method Detection Limit
 2. N.D. = Not Detected (<MDL)
 3. mL = milliliter
 4. mg/L = milligram per liter
 5. The limit cited from CPG7117.06(2005) and 7117.07(2005), only apply to ceramic and glass samples, not apply to other samples, such as plastic and alloys.



Test Report

Report No.: FLSZE000082200001E

Page 3 of 3

Photo(s) of the sample(s)



*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.

ATIQ